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MODEL NO. BO6040

ITEM PART NO. DESCRIPTION QTY NOTE
001 417371-2 Fogantyúburkolat   1
002 816367-4 Címke   1
003 265083-9 Csavar M8   2
004 266050-7 Önmetszo csavar M4x30   4
005 152671-0 Hajtómuház   1
006 213724-1 O-gyuru   1
008 931503-2 Anya M10   1
009 253024-7 Lapos Alátét 10 LS1013/2708/27   1
010 324071-6 Felso lendíto tömeg   1
011 152674-4 Fogaskerék   1
012 211106-1 Golyóscsapágy 6201LLB 211106-1   1
013 911126-2 Trapézfeju csavar M4x16 5500S   4
014 417373-8 Sapka   1
015 911119-9 Csavar   1
016 153428-2 Gomb kompl.   1
017 417382-7 Rugótartó   1
018 231230-4 Nyomórugó 4 231230-4*   1
019 345209-0 Tartó   1
020 152948-3 Köpenykészlet   1
021 257933-2 Záró gyuru   1
022 211654-0 Golyóscsapágy   1
023 227008-1 Belso fogazású fogaskerék   1
024 324069-3 Tengely   1
025 324072-4 Alsó lendíto tömeg   1
026 324070-8 Hüvely   1
027 211131-2 Golyóscsapágy 6001DDW 211131-2   1
028 211131-2 Golyóscsapágy 6001DDW 211131-2   1
029 152760-1 Kúpkerék   1
030 266270-3 Imbuszcsavar   1
031 152761-9 Csapágytartó   1
032 421763-9 Gumi burkolat   1
033 A-87812 Rubber Pad 150  (soft)  new   1
034 961002-0 Seeger-gyuru S-6 961002-0   1
035 227402-7 Hajtómu   1
036 211142-7 Golyóscsapágy   1
037 253084-9 Lapos Alátét 12 5014NB/8419B   1
038 317359-1 Hajtómuház*   1
039 240033-5 Ventillátor   1
040 515223-2 ARMATURE ASS'Y 220-240V   1

INC. 39,41-43
041 681656-4 Szigetelo fedél   1
042 253823-7 Lapos Alátét 7 JS1600   1
043 210027-4 Golyóscsapágy   1
044 421738-8 Gumi gyuru 22   1
045 688117-5 Mágneshüvely   1
046 259039-2 Önzáró retesz   1
047 413076-2 Légterelolap   1
048 266274-5 Süllyesztett feju csavar   2
049 344871-8 Tartó   2
050 417237-6 Szigetelo fedél   2
051 626533-3 Állórész   1
052 852515-1 Címke   1
053 265995-6 Önmetszo csavar M4x18*   2
054 687052-4 Kábel-feszültségmentesíto 6870   1
055 266256-7 Süllyesztett feju csavar   4
056 632945-0 Kapcsoló   1
057 643760-7 Szénkefetartó   1
058 191978-9 Szénkefe CB318   1
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059 665890-4 Kábel   1
060 682566-8 Kábelvédo   1
061 651418-4 Kapcsoló ST115A-40 9541/4305-   1
062 687113-0 Fedél   1
063 816364-0 Címke   1
064 417185-9 Hátsó fedél   1
065 265995-6 Önmetszo csavar M4x18*   1
066 417813-6 Kapcsoló gomb*   1
067 819720-3 MAKITA címke   1
068 417812-8 Motorház   1
070 643974-8 Szénkefetartó   1
071 233071-4 Nyomórugó 4 9541/9542   1
072 417187-5 Kapcsoló   1
073 631391-4 Fordulatszámszabályzó   1
074 961052-5 Seeger-gyuru S-12 961052-5   1
075 911119-9 Csavar   3
076 911119-9 Csavar   3
077 267756-0 Alátét 6   1
078 153427-4 Tömítoalátét kompl   1
A01 410047-0 Csavarkulcs-tartó 4105KB, 32-t   1
A02 783203-8 HEX. WRENCH  5   1
A03 824591-5 PLASTIC CARRYING CASE   1
A04 794610-0 ABRASIVE DISC 150#120   1
E01 417408-5 Csatlakozókarmantyú   1
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